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The masterpiece of roofing tiles made in Japan.

This piece,

if you select according to the quality
Sekisyu S-shaped

roofing tile 'Gao S'.
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Sekisyu S-shaped roofing tile

KIMURA ROOFING TILES CO.,LTD.




Our roofing tiles

The material is different. The hardening is different.
can be used The thickness is different. The skillfulness is different. €€
Vovﬂr? :"rdo'gfg The shape is different. \%‘- R
slope of That is why Sekisyu Roofing tiles are said

dabasiaadl (0 be high quality roofing tiles. Sekisyu S-shaped roofing tile @
Color Choice

Dark Silver Straight Black Matte Brown Sepia

Y00

Irabo Green Pastel Orange Sunshine Red

Points of Sekisyu Roofing Tile

Our roofing tiles are fireproof and made of carefully selected, flexible clay.
Our roofing tiles are fired at a temperature higher than 1200°C(2192°F), the highest level for the
Iring iemperature ceramics. So they are durable against the heat and the cold, which maintains the roof's beauty forever.
3 Its thickness, which is expressed in millimeters, creates not only the strength but also the dignified
Thickness : :
and high-grade product image.
Our roofing tiles are designed to be durable against rain and gale.
Specs. of the Product Allocation Size of Roofing Tiles (the size of Length is mm)
Il Sekisyu S-shaped roofing tile 'Gao S' A A 2
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Our S style roofing tiles are European style and designed to prevent rain from entering.

measure | total length: 308mm total width: 315mn)

30™/m

functional | 'ensth 250mm
measure | width 270mm

the number of | 15.4 tiles per 1 square meter
roofing tiles | 50.8 tiles per 3.3 square meters

2.85kg per 1 tile
weight 43.9kg per 1 square meter
144.8kg per 3.3 square meter
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item test results %’

the strength of our roofing tiles
against bending destruction
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stronger than 2,000N o

water suction rate less than 6% .Cross-beamwise direction

the test result of frost damage no trouble

@ KIM“RA Roorl NG TI lEs Co lTD 1501 Tsunozu-Cho, Gotsu-shi, Shimane Prefecture, 695-0021 Japan
.’ @ Phone 81-855-53-0618 Fax 81-855-53-0699

Due to variations in printing, the colors of the photos may slightly different from actual colors products. The specification of the products is subject to change because of their improvement, etc.
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